
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer October 24, 2024 

X  Amy M. Bellanca (signed) 
Amy M. Bellanca, P.E. / Acting Environmental Engineer Manager 10-29-24 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0060038 

Facility Type 
Non-
Municipal APS ID 774527 

Major / Minor Minor Authorization ID 1366845 

a 
Applicant and Facility Information 

a 

Applicant Name 

Julia Ribaudo Healthcare Group, LLC  
DBA Julia Ribaudo Extended Care 
Center DBA Saber Healthcare Group 

 

Facility Name Julia Ribaudo Extended Care Center  
[...]
• Part C.II: New standard Solids Management conditions.  
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-



NPDES Permit Fact Sheet NPDES Permit No. PA0060038 
Julia Ribaudo Extended Care Center STP  
 
 

4 

Summary of Review 

day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0060038 
Julia Ribaudo Extended Care Center STP  
 
 

5 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .0125  

 Latitude 41º 27' 3.47"  Longitude -75º 21' 59.41"  

 Quad Name Lakeville  Quad Code 0743 (3.22.1)  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Pond Discharge on Unnamed 
Tributary to Ariel Creek (HQ-CWF)  Stream Code 5561  

 NHD Com ID 25930194  RMI 
277.7-16.4-17.2-4.7-2.5 
(DRBC Docket RMI)  

 Drainage Area 
0.11 square mile (USGS PA 
Streamstats estimate)  Yield (cfs/mi2) 0.0220  

 Q7-10 Flow (cfs) 0.00242  Q7-10 Basis See below.  

 Elevation (ft) 1500 Feet   Slope (ft/ft) -  

 Watershed No. 1-C  Chapter 93 Class. HQ-CWF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment -  

 Source(s) of Impairment -  

 TMDL Status 
Implemented and Attaining 
Goals  Name 

Lake Wallenpaupack Watershed 
TMDLs (Nutrients/Total Phosphorus 
and mercury)  

 

 Background Data Data Source  

 pH (SU) -  -  

 Temperature (°F) -  -  

 Hardness (mg/L) -  -  

 Other -  -  

    

 Nearest Downstream Public Water Supply Intake EASTON SUBURBAN WATER AUTH ID# 101943-001  

 PWS Waters Delaware River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) >40 miles  
 

 
Changes Since Last Permit Issuance: DEP Inspector GPS-verified Outfall No. 001 coordinates are: 41° 27’ 4” N by -75° 
22’ 1” W (due to application deficiencies) on 10/4/2022.  
 
Other Comments:  
 
Outfall Location: In a private pond/impoundment at the headwaters of the UNT (around 106 Stock Farm Road). No pond 
name in E-maps or USGS Topo maps, but a 1/5/1995 DEP Biologist (Kupsky) Memo called it the “Moore/Lesher Pond” 
and evaluated required TP limits. No Dam permit per E-maps. E-maps noted the receiving pond was 0.031 square miles 
in area, with channel then another water body (0.009 square miles in area), then third water body (0.007 square miles in 
area), then stream segment UNT), then Brooks Lake (0.037 square mile), then Ariel Creek segment (Stream Code 5553), 
then another 0.061 square mile water body, Ariel Creek segment, then Roaming Woods Lake (0.802 square miles) with 
eventual drainage to Lake Wallenpaupack/Wallenpaupack Creek. 

• Application figure shows the point of discharge to the impoundment pond to be at the corner of the impoundment. 
The receiving pond is linked to a second pond by a small spillway. Flow from there proceeds through several 



NPDES Permit Fact Sheet NPDES Permit No. PA0060038 
Julia Ribaudo Extended Care Center STP  
 
 

6 

additional small ponds/wet areas, then Brook Lake, and then through Ariel Creek/Roamingwood Lake to Lake 
Wallenpaupack.  

• DEP Inspection Reports (9/13/2018 and 9/17/2018) indicated previous DEP E-facts GPS outfall coordinates were 
inaccurate. The Outfall discharge line was determined to enter into the northern pond (left from perspective of 
Stock Farm Road) along storm drain and enters left pond to about 10 yards up from metal gate. The end of the 
pipe was submerged and covered by high weeds in that corner of the pond. The DEP Inspection Report noted 
that the receiving pond was privately owned, with received information indicating the discharge line was installed 
with the consent of a previous landowner.   

Pond Description:  

• Original WPC Reports: 
o Original WPC Report estimated pond at 400 feet long, 2 feet depth, 400,000 SF area with discharge at 

41º, 27’, 03” and -75º, 22’, 00”. Source of impoundment information was not identified. Impoundment 
volume estimated at 800,000 CF or 5.984 MG 

o Impoundment Drainage area of 0.17 Square Miles and 0.007 CFS Q7-10 Low flow at discharge point 
(using LFY derived from downstream (regulated) Lake Wallenpaupack discharge PA Bulletin No. 12 
Gage 01431650 (2.0 CFS/47 square miles = 0.04225 CFS/square mile.  

o Detention Time of 356 days (assumed complete mix) estimated via Volume/Qt (Qt = 0.007 CFS plus 
0.0019 CFS derived from NPDES permit basis flow). NOTE: The complete mix assumption was an 
assumption. The 2018 build-up of sludge at the outfall location is contrary evidence to this assumption as 
a slow build-up of solids could have been a contributing factor (aside from any sludge discharges).  

o Length from outfall to dam outlet: Estimated at 100 Feet. V = L/t = 100 feet/365 days = 0.281 feet/day = 
0.0000033 Ft/sec (FPS). 

• Kupsky Memo: The DEP Biologist printout indicated the pond was anoxic, with an 0.13 mg/l TP background 
concentration, estimated 36-day detention time, estimated 10-acre surface area (~435,000 SF), and mean 1-
meter depth. 

o E-maps: 0.031 square kilometer area (NHD waterbody) with roughly rectangular shape (~0.05 miles 
(~260 feet) by ~0.2 miles (1040 feet) which equates to ~270,400 SF surface area). No dam identified by 
E-maps. 

o USGS PA Streamstats: Estimated 0.11 square mile drainage area at pond outlet.  

• Discharge point location coordinates is at headwaters of UNT, with receiving pond discharging to a downstream 
pond, before flowing ~0.8 miles to Brooks Lake, and then another 0.22 miles to Ariel Creek, which flows into Lake 
Roamingwood and then into Lake Wallenpaupack 

• In the next NPDES permit term, it is recommended that the DEP Biologists evaluate the impact on the STP 
discharge on the receiving impoundment due to updated water quality modeling showing more stringent 
Ammonia-N limits might be required in the future.  

 
TMDL: 2005 Lake Wallenpaupack TMDL (TP and Mercury) with existing facility Waste Load Allocation (WLA) for Total 
Phosphorus, incorporated into the existing NPDES permit limit (0.5 mg/l average monthly; 1.0 mg/l IMAX). The TMDL 
separately addresses mercury contamination from air deposition, to which the facility is not expected to contribute. 
 
Low Flow Yield (LFY): 0.0220 CFS/square mile LFY determined by USGS PAStreamstats at Lake Roamingwood 
Discharge point (Q7-10 of 0.223 square miles for 10.1 square mile drainage area) for watershed LFY. 

 
Available Surface Water Sampling Data: 09/20/2018 Water Samples:  The Department Inspector took water samples 
of the receiving pond after solids accumulation was detected in the pond (in addition to other process samples).  

 

 
Parameter E-Maps Sample ID No. 2250375, 

Sequence No. 140 was taken just 
out from Outfall 001 in the middle 
of a large area of deposited 
sewage sludge per inspector* 

E-Maps Sample ID No. 2250374, 
Sequence No. 139 was taken at 
outlet of the left side pond (this is 
the pond that Outfall 001 feeds into 
but is about 200 feet downstream 
of Outfall 001) per inspector. 

pH 6.27 SU 7.27 SU 

CBOD5 206 mg/l 5.30 mg/l 

Total Hardness 44 mg/l 25 mg/l 

Total Suspended Solids (TSS) 2308 mg/l <5 mg/l 



NPDES Permit Fact Sheet NPDES Permit No. PA0060038 
Julia Ribaudo Extended Care Center STP  
 
 

7 

Total Dissolved Solids (TDS) 88 mg/l 68 mg/l 

Sulfate <5.00 mg/l 2.15 mg/l 

Chloride 20.82 mg/l 14.74 mg/l 

Total Phosphorus 129.504 mg/l 0.038 mg/l 

Ammonia-N 26.08 mg/l 0.05 mg/l** 

Nitrite-N <0.04 mg/l <0.04 mg/l 

Nitrate-N <0.04 mg/l <0.04 mg/l 

Total Nitrogen 89.06 mg/l 0.82 mg/l 

Alkalinity 91.0 mg/l 21.4 mg/l 

Fecal Coliform 75/100 ml  120/100 ml 

Water Temperature 19.9 °C 18.0 °C 

Oxygen – Field 6.27 mg/l 8.42 mg/l 

Total Copper 169.000 ug/l <4.00 ug/l 

Total Lead 6.670 ug/l <1.00 

Total Zinc 686 ug/l <5.00 ug/l 

Total Aluminum 201,000.000 ug/l 87.400 ug/l 

Total Manganese 129 ug/l 20.00 ug/l 

Total Iron 5120 ug/l 333.0 ug/l 

Total Arsenic 12.2 ug/l  <3.00 ug/l 

Total Barium 128 ug/l 16.00 ug/l 

Total Cadmium 0.462 ug/l <0.200 ug/l 

Total Chromium 7.700 ug/l <4.00 ug/l 

Total Cobalt 1.16 ug/l <1.00 ug/l 

Total Mercury 0.37 ug/l*** - 

Total Nickel 7.840 ug/l <4.00 ug/l 

Total Silver 0.596 ug/l <0.400 ug/ 

 *Containing sludge particles. Solids build-up subsequently removed by corrective action. 
**See Effluent Section for Ammonia-N Limits. EDMR indicated 16.4 mg/l monthly average Ammonia-N for 
September 2018 and 5.20 mg/l monthly average TSS (9/26/2018 facility self-sampling date). Fecal coliform 
exceedance reported at 285.1/100 ml GEO Mean. Existing NPDES permit only required monthly monitoring 
and monthly average reporting. 
***TMDL indicates mercury source in watershed is from air-deposition. 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0060038 
Julia Ribaudo Extended Care Center STP  
 
 

8 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Julia Ribaudo Extended Health Center  
 

WQM Permit No. Issuance Date Scope 

6486403-T1 1995 Application for transfer dated 3/27/1995 for transfer of Julia 
Ribaudo Health Service Center, Inc., with note that correct name 
of former permittee is “Lake Ariel Associates Ltd., t/a Julia 
Ribaudo Nursing Home” to “Integrated Health Services at Julia 
Ribaudo”. No transferred permit located. 

6494406 3/16/1995 STP Modification for 120 bed nursing facility with concurrent 
3/22/1995 DRBC Docket No. D-95-4. Permit issued to Integrated 
Health Services at Penn, Inc. Permit allowed for enlarging capacity 
of flow equalization tank including installation of duplex pumps, a 
flow control box, and aeration system; new chemical feed systems 
for soda ash, alum, and polymer; new package tertiary treatment 
system consisting of a flash mixer, flocculator, settling tank, dual 
sand filters, clear well and mud well; UV disinfection system to 
replace chlorination system; enlarging capacity of sludge holding 
tank including installation of an aeration system and a decant 
mechanism. Permit issued to “Integrated Health Services at 
Penn, Inc.” 

6486403 10/7/1986 0.01250 MGD STP Modifications to replace old “physical-chemical 
treatment plant” with extended aeration/filtration package TP 
including an aeration tank, clarifier, sludge holding tank rand 
related piping for sludge recirculation and wasting. Existing 
replaced units will be used for tertiary treatment. The existing 
physical/chemical units would be used as appropriate for tertiary 
treatment (including chemical feed pumps, flash mixing, 
flocculation, settling/clarification and filtration units). Chlorination 
facilities continue to be used.  Permit issued to the “Julia 
Ribaudo Health Service Center, Inc.”  

6478405 12/12/1978 Original 0.01250 MGD STP for 100 bed facility. Permit issued to 
“Julia Ribaudo Health Service Center, Inc.”  

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary with Tertiary 

filtration* Extended Aeration Ultraviolet 0.0125 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.0125 17 Not Overloaded None Landfill 

  *Long-term out-of-service sand filters and no flash mix tank per 2023 EPA Compliance Inspection Report. See EPA 
Inspection information below. 
 
 
Changes Since Last Permit Issuance: See 2023 EPA Compliance Inspection Report comments below for current 
conditions: 

• Sodium bisulfate has been fed dry into the process for pH adjustment. 

• Transfer applications for WQM permits (to BHG Aviv, LLC) under separate concurrent review: 
o WQM Permit No. 6494406 (transfer from “Integrated Health Services at Penn, Inc.” to “BHG Aviv, LLC”, 

EIN No. 36-4601432).  
o WQM Permit No. 6486403 (transfer from “Ribaudo Health Service Center” to “BHG Aviv, LLC”, EIN No. 

36-4601432).  



NPDES Permit Fact Sheet NPDES Permit No. PA0060038 
Julia Ribaudo Extended Care Center STP  
 
 

9 

o WQM Permit No. 6478405 (transfer from “Ribaudo Health Service Center” to “BHG Aviv, LLC”, EIN No. 
36-4601432).  

 
Other Comments:  
 
DEP Inspection Reports indicated the facility consists of: One (1) debris basket; First tank at end of air basin (influent EQ 
Tank receiving soda ash for alkalinity); splitter box; Aeration basin; Primary clarifier; Rapid mix tank (receiving Delpac 
liquid for TP control); Secondary clarifier; Sand filter; UV disinfection unit; post-air tank; and one waste sludge tank.  
 
NPDES Permit Application process flow diagram: 
 

 
 
DRBC Docket description: The 3/5/1995 DRBC Docket No. D-95-4 (issued to Integrated Health Services at Penn) indicate 
facility consists of one (1) comminutor with screening device, one equalization tank, one extended aeration tank, one final 
settling tank,  a chemical additive system with mixing/flocculation tank, a sand filter, and chlorine disinfection system with 
the following changes: Existing secondary effluent pump station to be converted into influent pump station; comminutor to 
be relocated from EQ Tank to new influent pump station; EQ tank to be modified (installation of duplex submersible 
pumps, a flow control box, and an aeration system). The replacement tertiary treatment system includes a chemical 
addition system, flash mixer, flocculator, tertiary settling tanks and dual sand filters). Soda ash is added to EQ tank for pH 
control. Alum is added to flash mixer for phosphorus control.  Polymer is added to increase settling. UV disinfection. 
 
11/9/2023 EPA Compliance Inspection Report description: Wastewater from the nursing home flows via 2 four-inch PVC 
gravity lines to a pump station which contains 2 grinder type pumps. When floats are activated, wastewater flows to a 
20,000-gallon equalization (EQ) tank, which also contains 2 grinder type pumps. A skimmer pump in the EQ tank doses 
DELPAC, a cationic aluminum chloride hydroxide sulfate coagulant. The system operates continuously 24 hours, 7 
days/week. Once the EQ tanks floats are activated, wastewater is pumped from the EQ tank to the splitter box. The spitter 
box routes wastewater to the aeration tank and back to the EQ tank in about a 90/10 ratio. At the aeration tank, a dry 
polymer (Clarifloc NE-560) is added to aid in solids settling. The supernatant travels over a weir to a settling tank. From 
the settling tank, the solids are discharged to a wasted sludge chamber and the supernatant is discharged to the 
ultraviolet light (UV) chamber for disinfection. After the UV chamber, the treated effluent is discharged to an unnamed 
tributary to Ariel Creek (Outfall 001). 

• Observation 2: Facility representatives stated during the inspection that this process flow diagram is outdated 
with portions of the plant no longer in operation. The portions of the plant no longer in operation included: the 
sand filters (Photos DSCN3956, DSCN3957), secondary clarifier (Photo DSCN3949), and flash mixing tank 
(Photo DSCN3948) as noted in the diagram. Facility representatives mentioned that Farnham and Associates, the 
Facility’s engineering company, is responsible for updating the process flow diagram and fact sheet. 

• Observation 3: The EPA Inspection Team noticed that there was algal & solids built up at the trough and weir of 
the clarifier (Photos DSCN3943 – DSCN3944). The treated effluent appeared clear with a well settled sludge 
blanket on the bottom. 



NPDES Permit Fact Sheet NPDES Permit No. PA0060038 
Julia Ribaudo Extended Care Center STP  
 
 

10 

• The EPA Inspection Team walked to the settling tank from the clarifier. In the past, this area was utilized as a 
secondary clarifier and flash mixing tank. Presently, it contains no mixing or chemical dosing and is utilized for 
solids settling before UV disinfection. During the inspection, the EPA Inspection Team observed how the settled 
solids transferred to the wasted sludge reservoir. A manual sump pump transfers the sludge to a wasted sludge 
reservoir. Once the sump pump turned on, it appeared that it stirred the settled sludge up to the surface, turning 
the liquid cloudy (Photo DSCN3952). The increase in turbidity may affect UV-disinfection in the next step of the 
treatment train. 

• The EPA Inspection Team observed the sand filters that have been inoperable for years (Photos DSCN3956 – 
DSCN3957). EPA asked Facility Representatives if the filters had ever been cleaned out after the final use. 
Facility representatives replied that it was once pumped out and taken apart, however the sand filters have been 
out of operation in the same location for at least 30 years. It is unclear if there is a plan to remove them from the 
treatment process or restore them back to proper operable conditions. The Facility stated that it would be costly to 
disconnect them from the treatment system. 

• Observation 4: The programmable logic controller (PLC) screen did not display power readouts of the UV 
chamber at the time of inspection (Photo DSCN3970). It was unclear how long it has been out of operation or if it 
would be fixed. Facility representatives stated that it normally operates at 2.0 mW/cm2. 

• The EPA Inspection Team travelled to the location offsite designated by coordinates on the Permit as the location 
for Outfall 001, but were not able to locate nor access the outfall due to the outfall’s location on private property 
and a lack of outfall signage (Photos DSCN3971 – DSCN3972). 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0060038 
Julia Ribaudo Extended Care Center STP  
 
 

11 

 

Compliance History 

 
DMR Data for Outfall 001 (from September 1, 2023 to August 31, 2024) 

 
Parameter AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 

             Flow (MGD) 
Average Monthly 

0.00552
1 

0.00635
8 

0.00957
7 

0.00757
1 

0.00640
6 

0.01010
6 

0.00633
6 

0.00747
1 8640 0.0060 0.0053 0.0045 

Flow (MGD) 
Daily Maximum 

0.01060
0 

0.00929
6 

0.01170
0 

0.00846
5 

0.01146
1 

0.01196
1 

0.00933
2 

0.00964
3 9227 0.0121 0.0063 0.0063 

pH (S.U.) 
Minimum 6.8 7.1 6.9 6.9 6.9 6.7 7.1 7.5 7.09 6.8 7.0 6.7 

pH (S.U.) 
Maximum 8.0 7.9 7.8 7.8 7.9 7.6 8.0 8.1 7.78 7.7 7.5 7.8 

DO (mg/L) 
Minimum 7.6 7.8 8.3 7.8 8.3 8.0 8.1 9.1 7.99 7.5 7.4 7.2 

CBOD5 (mg/L) 
Average Monthly < 3.00 < 3.00 < 3.00 < 3.00 < 3.00 6.16 < 3.00 < 3.00 < 3.00 < 2.0 < 2.0 < 2.0 

TSS (mg/L) 
Average Monthly 6.73 < 16.7 < 2.60 < 2.50 < 7.35 11.9 < 2.58 3.98 8.17 < 4.0 < 4.0 < 4.0 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 416 86.2 90.6 < 1 18.3 103.5 129.6 > 2419.8 < 1 79 124 44 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 416 86.2 90.6 < 1 18.3 103.5 129.6 > 2419.8 < 1 79 124 44 

Ammonia (mg/L) 
Average Monthly 8.29 1.91 < 0.200 0.467 0.491 0.405 0.234 < 0.200 < 0.200 0.45 < 0.10 < 0.10 

Total Phosphorus 
(mg/L) 
Average Monthly 0.350 0.475 0.236 0.432 1.46 0.660 1.44 1.45 0.432 1.52 2.41 2.62 

 

 

 
DMR Data for Outfall 001 (from July 1, 2021 to June 30, 2022) 
 
 

Parameter JUN-22 MAY-22 APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 

             Flow (MGD) 
Average Monthly 0.0086 0.0077 0.0053 0.0065 0.0070 0.0061 0.0049 0.0054 0.0049 0.0053 0.0047 0.0040 